
RENOVA-SOVEREIGN JV  
 

 
 
 
 

 

 
 Page 1 

MEMORANDUM 
To: Dabra Seiken 
 
From: Steven Passafaro 
 Marc Cicalese 
 Michael Rowe 
 
CC: Daniel Groher, Robert Simeone, Penelope Reddy 
 
Date: 23 July 2021 

Re: Arsenic Treatment Plant Revised Pilot Test Work Plan 
 

 
Pursuant to the request from the U.S. Army Corps of Engineers (USACE), Renova-Sovereign Joint Venture 
(RSJV) has prepared this memorandum to summarize the upcoming pilot test of an alternative metals 
removal system using Potassium Permanganate (KMnO4) at Arsenic Treatment Plant (ATP), located at the 
Shepley’s Hill Landfill (SHL) in Devens, Massachusetts.  The purpose of this pilot test is to determine and 
demonstrate if the proposed alternative metals removal system can be used to effectively replace the 
[...]
A polymer screening was conducted on water samples after treatment with 20 mg/L of ferric chloride to 
identify the best polymer regime for the sample. BASF Magnafloc brand polymers were used in this 
evaluation because reliable information regarding charge density and molecular weight of their products 
is readily available. Varying dosages of each polymer were evaluated regarding floc structure, settling 
characteristics, and effluent clarity.  
 
All polymers tested performed well. It was determined that BASF Magnafloc 1011 (MF 1011) performed 
the best and required the lowest dosage. MF 1011 is a medium molecular weight anionic polyacrylamide 
flocculant. Equivalent polymers from different manufacturers should work just as well. 
 
During polymer screening, it was noticed that coagulant was needed to assist the with flocculation. 
Therefore, Ferric Chloride was tested at different dosages to determine the optimum dosage. It was 
determined that a dose in the range of 10 - 30 mg/L of ferric chloride produced the best results. The 
polymer screening was done after the sample was dosed with 20 mg/ L of the coagulant.  
 
It was determined that a dosage of 4 mg/L polymer was adequate. Polymer dosage was kept constant 
during subsequent Supersettler testing. Increasing polymer dosage did not result in improved clarity.   
 
 
 
 
 



 

6 

Supersettler® Testing 
 
Free settling suspension tests were conducted on samples to determine the applicability of a WesTech 
Supersettler®. Two series of tests were completed: one series without coagulant (ferric chloride) and 
one series with the addition of ferric chloride at a dose of 20 mg/L. 
 
For first series of tests, with no ferric, one liter of sample was mixed with an oxidizer using the jar tester, 
then transferred to 1000 mL gradated cylinders. Polymer at a dosage of 4 mg/L was added and mixed 
for approximately 1 minute. After the turbulence stopped a timer was started. At the appropriate time, 
the upper 10 cm of supernatant from each cylinder was taken to conduct total arsenic tests.  
 
For the ferric chloride addition series, one liter of sample was mixed using the jar tester with an oxidizer 
for approximately 5 minutes, then a 20 mg/L dose of ferric chloride was added for a total time of 10 
minute. Polymer at a dosage of 4 mg/L was added and mixed for approximately 1 minute. After the 
turbulence stopped a timer was started. At the appropriate time, the upper 10 cm of supernatant from 
each cylinder was taken to conduct total arsenic tests. 
 
The tables below show the results for both series of test for each oxidant with and without ferric 
chloride. Tables 6 and 7 show the results of testing with 25 mg/L of hydrogen peroxide with and without 
ferric chloride. 
  
Table 6: H2O2 Testing with No Ferric                                               

Removal Time – min Total Arsenic – 𝛍𝐦/𝐋  
15:00 >160  
20:00 >160  
30:00 >160  

 
Table 7: H2O2 Testing with 20 mg/L Ferric 

Removal Time – min Total Arsenic Lab – 
𝛍𝐦/𝐋 

Total Arsenic Test Kit 
(Unfiltered) - 𝛍𝐦/𝐋 

15:00 120 40 
20:00 94.8 30 
30:00 82.2 30 

 
 
Tables 8 and 9 show the results of testing with 30 mg/L of lime with and without ferric chloride.  
 
Table 8: Lime Testing with No Ferric                             

Removal Time – min Total Arsenic Lab – 
𝛍𝐦/𝐋 

Total Arsenic Test Kit 
(Unfiltered) - 𝛍𝐦/𝐋 

pH 

8:34 123 50 9.1 
10:00 112 40 9.1 
12:00 101 40 9.0 

 
 



 

7 

Table 9: Lime Testing with 20 mg/L Ferric 
Removal Time – min Total Arsenic Lab – 

𝛍𝐦/𝐋 
Total Arsenic Test Kit 
(Unfiltered) - 𝛍𝐦/𝐋 

pH 

8:34 123 40 8.6 
10:00 112 30  
12:00 101 13  

 
Tables 10 and 11 show the results of testing with 35 mg/L of sodium hypochlorite with and without 
ferric chloride.  
 
Table 10: NaOCl Testing with No Ferric                                               

Removal Time – min Total Arsenic – 𝝁𝒎/𝑳  
12:00 >160  
15:00 >160  
20:00 >160  

 

Table 11: NaOCl Testing with 20 mg/L Ferric 
Removal Time – min Total Arsenic Lab – 

𝛍𝐦/𝐋 
Total Arsenic Test Kit 
(Unfiltered) - 𝛍𝐦/𝐋 

pH 

12:00 105 60 6.4 
15:00 120 25 6.2 
20:00 95.5 25 6.4 

 

 

Conclusions 
 
 Jar Testing 
 

- Jar Testing showed that, hydrogen peroxide, sodium hypochlorite, and lime, worked well when 
combined with 20 mg/L of ferric chloride in lowering dissolved arsenic below the desired 60 
μg/L level. A dose of 20 mg/L was considered adequate for testing.  This dosage could change if 
the inlet arsenic concentration varies.  

- Samples from the jar testing were filtered prior to arsenic analyses using the Test Systems Quick 
II Arsenic for Water Quality Test kit. The low arsenic levels after filtration confirms the chemical 
treatment does work to lower dissolved values 

- pH readings during jar testing were stable after the addition of ferric chloride. However, lime at 
40 mg/L increased the pH to approximately 9.2 prior to adding ferric. After the ferric addition, 
the pH decreased to approximately 8.8. 
 

 

 

 



 

8 

 Supersettler® Testing 
 

- As expected, ferric chloride is required for arsenic removal. Tests with no ferric chloride had a 
significantly higher arsenic levels, with the tests with sodium hypochlorite and hydrogen 
peroxide reading above 160 μg/L. 

- Lime showed to be a viable option for this process. Besides the good results during test, which 
includes helping with settling, lime is less expensive and widely available. However, at dosages 
above 40 mg/L the pH increased to approximately 9.2. 

- Testing indicated that a 5 minute mixing after the addition of the oxidizer and 5 minutes mixing 
after the addition of ferric chloride showed to be adequate. Mixing was performed at 200 rpm 
for the first 15 seconds and then 50 rpm for the remaining mixing time. 

- Total arsenic results decreased with time during all tests. This indicates the need of a media 
filter to help achieve the desired arsenic levels.  

 
 Final Recommendations  
 

The total removal process is a four step process: 
1. Add an oxidant to ensure arsenic is in the arsenite form to allow for co-precipitation of 

arsenic with iron. 
 All oxidants tested performed well enough to achieve the project goal of <60 μg 

/L arsenic. 
 Selection of oxidant should be based on best fit for the operation of the plant. 
 Mix tank with detention time of 5 minutes 

2. Add ferric to coprecipitate arsenic 
 Testing showed a dose of 20 mg/L to be sufficient for removal of arsenic. 
 Mix tank with detention time of 5 minutes 

3. Clarification 
 SuperSettler testing indicates that inclined plates are a good fit for this process. 
 Per testing data, the unit sizing will depend on chemical choice: 

 H2O2 – 0.08 gpm/ft2 (750 ft2) 
 Lime – 0.2 gpm/ft2 (300ft2) 
 NaOCl – 0.12 gpm/ft2 (500 ft2) 

4. Filtration 
 Media filtration is required to ensure all precipitated solids are removed to 

meet the treatment goal of < 60 μg/L arsenic. 
 There are multiple filtration technologies that are likely viable technological 

options: 
 Multimedia Filtration (Gravity or Pressure) 
 Continuous Backwashing Sand Filtration 
 Disc Filtration 
 Ultrafiltration 

 Based on site preferences, a piloting can be used to verify any of the above 
technologies. 

 Pilot testing would include all unit processes to simulate the full scale operation. 
 



 

9 

Figure 2: Block Diagram 

 



Arsenic Treatment Plant Revised Pilot Test Work Plan July 2021 
Remedial Action Operations at the Shepley’s Hill Landfill 

 

 

 
  

Attachment 2 
Arsenic Treatment Plant KMnO4 Bench Scale Test Results Memorandum 

  



RENOVA-SOVEREIGN JV  
 

 
 
 
 
 

 

 
Page 1 of 5 

 

MEMORANDUM 
To: Dabra Seiken 
 
From: Steven Passafaro, PE 
 Michael Rowe, PE 
 Marc Cicalese 
 
CC: Daniel Groher 
 
Date: 03 June 2021 

Re: Arsenic Treatment Plant KMnO4 Bench Scale Test Results 
 

 
 
Renova-Sovereign Joint Venture (RSJV) has prepared this memorandum to present the results of the bench 
testing conducted in April 2021 at the Arsenic Treatment Plant (ATP), located at the Shepley’s Hill Landfill 
(SHL) in Devens, Massachusetts.  A previous on-site jar test study was conducted in December 2020 by 
WesTech Engineering (WesTech) to evaluate the effectiveness of utilizing sodium hypochlorite, hydrogen 
peroxide, calcium hydroxide (lime), and ferric chloride (FeCl3) as an alternative to the use of chlorine 
dioxide.  Based on the results of this study, WesTech concluded that lime was the best alternative and 
proposed a process of oxidation, FeCl3 and lime addition, clarification and filtration as an alternative 
treatment process.  While lime will remove the dissolved iron, manganese and arsenic in the influent water, 
it also creates a much larger quantity of sludge.  Based on a review of the WestTech report hydrogen 
peroxide and FeCl3 would be another alternative, although less effective. Given that hydrogen peroxide 
could be effective, we evaluated other oxidants.  Based on our research and evaluation, it was decided to 
test Potassium Permanganate (KMnO4). KMnO4 is frequently used in the water treatment industry to 
remove dissolved iron, manganese and arsenic from groundwater.  It is known to be relatively easy to 
handle and store, does not dramatically change the pH of water, is an excellent oxidizer and relatively 
insensitive to pH from other treatment processes, and does not generate a tremendous amount of sludge in 
comparison to lime.  For these reasons and because KMnO4 was not studied during the December 2020 
WesTech Jar Testing, RSJV determined that there was value in conducting additional bench testing in April 
2021 using KMnO4 prior to implementing a full-scale pilot test in Summer 2021 of an alternative metals 
removal system. 
 
Objectives of KMnO4 Bench Scale Test 

The primary objectives of the KMnO4 Bench Scale Test are: 
1. Determine if KMnO4 is effective in precipitating arsenic to meet the current POTW discharge 

criteria.  
2. Determine if the use of FeCl3 in addition to KMnO4 is necessary to provide more effective removal 

of arsenic.  While FeCl3 is often used to aid in flocculation, it also generates chlorine gas as a 
byproduct.  Therefore, this test was included to determine if there are any tangible benefits so 
adding FeCl3 which would outweigh the potential negative impacts to indoor air quality.   

3. Lastly, the use of potential cationic and anionic polymers was also evaluated to determine if the 
precipitated metal would floc out more rapidly and possibly eliminate the need for post filtration 
by meeting the current arsenic POTW discharge criteria.   



Arsenic Treatment Plant KMnO4 Bench Scale Test Results June 2021 
Remedial Action Operations at the Shepley’s Hill Landfill 

 

 

 

 
Page 2 of 5 

 

 
Bench Scale Test Design 

The bench scale system is presented on Figure 1, and Figure 2 presents a diagram of how the bench scale 
system was tied into the existing system.  The bench scale system was designed to duplicate, at a smaller 
scale, the system that was proposed by WesTech in their January 2021 On-Site Testing Report as an 
intermediate step prior to a full-scale pilot test proposed for Summer 2021.  This was done to verify the 
dynamic conditions of flow compared to the static conditions in the jar tests, including total length of rise, 
distance between parallel plates, velocity of the water through the system, retention times and mixing times 
and energy.   
 
The test design was based upon a standard 58-degree settling tube setup with three 13.5-liter mixing 
chambers.  Water was pumped from the untreated influent of the ATP at a rate of approximately 1 liter per 
minute (lpm) to the first of three bench scale chambers located in series as shown in Figure 1.  The first 
chamber was used to inject and rapid mix the KMnO4.  The second chamber was then used to slow mix 
FeCl3 as necessary and to allow the floc to form.  The third chamber was either used for additional 
flocculation or for anionic or cationic polymer addition, depending on the test being performed.  Each 
chamber gravity fed into the next so that there were no impellers utilized.   
 
Following the bench scale mix chambers, treated water flowed through three parallel 58-degree bench scale 
settling tubes at a rate of approximately 1 lpm prior to discharge into the existing effluent sump of the ATP. 
Two of the settling tubes were opaque, and one settling tube was clear to monitor and record the quantity 
and quality of the floc.  The floc formation was monitored with a video camera and recorded so that that 
the characteristics of the floc could be documented.   
 
Chemical metering pumps were used to inject the KMnO4 and other chemical additives into each mixing 
chamber.  Hoses between the metering pumps allowed the injection rate to be verified per minute in a 
graduated cylinder for all chemicals, and the injection rates of the chemicals could be varied with both 
stroke and frequency to obtain the desired ratio/feed rate.   
 
During the first two days of testing, RSJV evaluated and tested various combination and concentrations of 
KMnO4, FeCl3, and the polymers to determine the most suitable chemical addition scenarios for testing and 
chemical analysis.  Samples of the bench scale test effluent were collected periodically during this time for 
onsite testing using an arsenic field test kit and confirmatory laboratory testing to refine the dose and 
concentration of all chemicals.  On the final day of testing, the effluent was also filtered with a 5-micron 
filter, and the results of the filtered samples were compared with unfiltered samples.   
 
Results 

Laboratory results from the final day of testing including water quality and dosing information are included 
on Table 1.  In summary, it was determined through all test results and visual observations that KMnO4 
was able to effectively oxidize the dissolved iron, manganese, and arsenic so that the material would settle 
within 20 minutes (and even faster with dose modification).  The oxidation with KMnO4 occurred extremely 
rapidly, so that the volume in the slow mix and rapid mix tanks had little effect on the total settling time.  
During initial testing, the mixing speed had little effect on the flocculation, and floc formation occurred 
with a 2-minute retention time overall for all doses.  In addition, preliminary results with on-site field test 
kits and subsequent laboratory analysis of filtered and unfiltered samples indicated that the addition of a 5-
micron filter is necessary to remove the suspended arsenic to meet discharge requirements.   
 



Arsenic Treatment Plant KMnO4 Bench Scale Test Results June 2021 
Remedial Action Operations at the Shepley’s Hill Landfill 

 

 

 

 
Page 3 of 5 

 

The rate of KMnO4 injection was run initially at 52.26 mg of KMnO4 per liter of influent water.  At this 
rate there was a pink cast to the water, and the testing was not run lower than this during for the first days 
of testing.  It was found that addition of KMnO4 until a slight pink cast was observed in the water was the 
upper end of the required dosage for oxidation with KMnO4 with a 20-minute settling time and 5-micron 
filtration to achieve permitted discharge levels of arsenic.   
 
Increasing the KMnO4 above the theoretical stoichiometric value made the water progressively 
pinker/purple, and the floc settled out less effectively.  This can be attributed to micro-bubbles that are 
chemisorbed or entrapped within the floc, which is stronger than the density difference of the coagulated 
material.  Literature review suggests that the increase in manganese in the water negatively affects the 
coagulation of iron, which then is carried by the water flow.  In addition, KMnO4 at extremely high dosages 
(approximately 80 mg/l done in a single jar test to determine feasibility) was able to achieve permitted 
discharge levels of arsenic without additional filtering, but the mixer was an extremely dark purple and 
would not be acceptable for direct discharge.   